

## ■ 子宮体がん

レジメン名	薬剤 (略号)	用量	投与時間	投与日	13-期間
TC	パクリタセル (PTX)	175mg/m <sup>2</sup>	3時間	d1	21日
	カルボプラチン (CBDCA)	AUC : 5-6	60分	d1	
AP	ドキシタキソン (DXR)	60mg/m <sup>2</sup>	30分	d1	21日
	シスプラチン (CDDP)	50mg/m <sup>2</sup>	2時間	d1	
Pembro+Lenvatinib	ペムブリスマブ (Pembrolizumab)	200mg/body	30分	d1	21日
	レンバチニブ (Lenvatinib)	20mg/日	1日1回	d1-21	